Nemko

Report No.  393564-01-R03

1.1 Emission limits and Emission Masks at the antenna terminals

FCC 15 Para. No.: 2.1053, 2.1057, 90.210, 90.691
RSS-119: Clause 5.8
Measurement Data:

Detector Mode Peak
Resolution Bandwidth 100Hz
Video Bandwidth 300Hz
Trace mode Max Hold

Requirements:

The term displacement frequency, fd, used in these sections refers to the difference between the channel frequency and
the emission component frequency expressed in kilohertz, and p is the transmitter output power in Watts.

Emission Mask B for Transmitters Equipped With an Audio Low-Pass Filter

The power of any emission shall be attenuated below the transmitter output power P (dBW) as specified in Table 5.

Table 5 — Emission Mask B Displacement
Frequency, fd (kHz)

10 < fd < 20 25
20 < fd < 50 35
fd > 50 43 + 10 log10(p)

Minimum Attenuation (dB)

Resolution Bandwidth (Hz)

300
300
Specified in Section 4.2.1

Emission Mask D for Transmitters Equipped With or Without an Audio Low-Pass Filter
The power of any emission shall be attenuated below the transmitter output power P (dBW) as specified in Table 7.

Table 7 — Emission Mask D Displacement
Frequency, fd (kHz)

5625<fd<12.5

fd > 12.5

7.27(fd—2.88)

70 or
50 + 10 log10(p)

Minimum Attenuation (dB)

Whichever is the lesser:

Resolution Bandwidth (Hz)

Specified in Section 4.2.2
Specified in Section 4.2.2

Emission Mask E for Transmitters Equipped With or Without an Audio Low-Pass Filter
The power of any emission shall be attenuated below the transmitter output power P (dBW) as specified in Table 8.

Table 8 — Emission Mask E Displacement
Frequency, fd (kHz)

Minimum Attenuation (dB)

Resolution Bandwidth (Hz)

Specified in Section 4.2.2

3<fd<4.6 Whichever is the lesser:
30 + 16.67(fd-3) or
55 + 10 log10(p)

fd > 4.6 Whichever is the lesser:

57 or
55 + 10 log10(p)

Nemko Group

Specified in Section 4.2.2
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TEST REPORT

FCC Part 90/RSS-119

Nemko Report no.: 393564-01-R03
FCC ID: Z5W-10520181

Part 90.691 Emission mask requirements for EA-based systems

(a) Out-of-band emission requirement shall apply only to the “outer” channels included in an EA license and to spectrum adjacent to
interior channels used by incumbent licensees. The emission limits are as follows:

(1) For any frequency removed from the EA licensee's frequency block by up to and including 37.5 kHz, the power of any emission shall
be attenuated below the transmitter power (P) in watts by at least 116 Log:o(f/6.1) decibels or 50 + 10 Logio(P) decibels or 80 decibels,
whichever is the lesser attenuation, where f is the frequency removed from the center of the outer channel in the block in kilohertz and
where f is greater than 12.5 kHz.

(2) For any frequency removed from the EA licensee's frequency block greater than 37.5 kHz, the power of any emission shall be
attenuated below the transmitter power (P) in watts by at least 43 + 10Log:0(P) decibels or 80 decibels, whichever is the lesser
attenuation, where f is the frequency removed from the center of the outer channel in the block in kilohertz and where f is greater than
37.5 kHz.

(b) When an emission outside of the authorized bandwidth causes harmful interference, the Commission may, at its discretion, require
greater attenuation than specified in this section.
§90.210 Emission masks

(h) Emission Mask H. For transmitters that are not equipped with an audio low-pass filter, the power of any emission must be attenuated
below the unmodulated carrier power (P) as follows:

(1) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (f4 in kHz) of 4 kHz or less:
Zero dB.

(2) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (f4 in kHz) of more than 4 kHz,
but no more than 8.5 kHz: At least 107 log (fs/4) dB;

(3) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (f4 in kHz) of more than 8.5
kHz, but no more than 15 kHz: At least 40.5 log (f/1.16) dB;

(4) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (f4 in kHz) of more than 15
kHz, but no more than 25 kHz: At least 116 log (f#/6.1) dB;

(5) On any frequency removed from the center of the authorized bandwidth by more than 25 kHz: At least 43 + 10 log (P) dB.
Emission Mask Y for Equipment With a 25 kHz Channel Bandwidth and an Occupied Bandwidth Greater Than 20 kHz

Equipment with a 25 kHz channel bandwidth and an occupied bandwidth greater than 20 kHz shall have the power of any emission
attenuated below the transmitter output power P (dBW) as specified in Table 17

Table 17 — Emission Mask Y Minimum Attenuation (dB) Resolution Bandwidth (Hz)
Displacement Frequency, fd (kHz)
12.375 < fd < 13.975 Whichever is the lesser: Specified in Section 4.2.2

30 + 16.67(fd—12.375) or
55 + 10 log10(p)
fd > 13.975 Whichever is the lesser: Specified in Section 4.2.2
57 or
55 + 10 log10(p)
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FCC ID: Z5W-10520181

Multiview - Spectrum

RefLevel S0.00 d6m  Offsat 4100 d8 = RBW 100 HZ
13 @ VBW 300 Hz  Mode Swesp

= At 20 SWT

Count 5/5

MultiView *

Spectrum
Rel Level S0.00 dBm  Offset 4100 48 ® ABW 100 Hz
15 S VBW 300Hz  Mode Swesp

= At 20de Swr

Count 5/5

AT ; |
=
e —— i oy,
i it t I Wt . - y R T ;
ittt ™ ] | [ e T —
e L T
0
|ostame Zio00gs ok Span I00WE
CF 851.1 MHZ 21000 pis 10.0 kiHz, Span 100.0 kHz
M1 1 K z x m 2 Marker Table
M2 1 851.100731 MHz 39.64 dBm
13 . 851.1254595 MHz -34,57 dBm Mt L BELOTRETIE MH: -45.42 dbm
M2 1 + z g m
measuring... ENNNNNN e UUEEEL M 851.125359 5 MHz -37.19 dBm
veosuing.. EENNENE . USSE02

Mask H, TX, 7K60FXW, 50W, 851.1MHz

Mask D, TX, 7K60FXW, 50W, 851.1MHz

Multiview - Spectrum
Raf Lovel 50.00dBm  Offset 41.00 d8 = RBW 100 Hz
- At 208 SWT 15 = VBW 300 H2 _ Modo Sweap

T 8 3
=

Count 5/5

MultiView = Spectrum
Ref Level S0.00dBm  Offset 41,0048 ® RBW 100Hz

= At 20 dB_SWT 15 ® VBW 300Hz Mode Sweep

Count 5/5

-

AP T, i

..W: ’

. R
ot | | AT

g

ol
LA W, i
| : R
EREINIT ZI000ts 00K, Spn 10001 | |
CF B51.1 MHz Z1000 pts. 10.0 Kz, Span 100.0 kHz |
M1 1 K z 3 m 2 Marker Table
M2 1 851.100 5976 MHz 39.42 dBm
M3 L 851.1254595 MHz -47.64 dBm 1 ﬂS: 0996;{: H'I:z 33.# FH
M2 1 o 2 . m
measuring... NNNNN e VRS M3 . 8511254595 MH:z -45.06 dBm
woasuring... NENNEN . OSEZRi

Mask EA-25, TX, 7TK60FXW, 50W, 851.1MHz

Mask B, TX, 16KOF3E, 50W, 851.1MHz (20kHz)

Multiview - Spectrum

Raf Lovel 50.00dBm  Offset 41.00 d8 = RBW 100 Hz
- At 208 SWT 15 = VBW 300 H2 _ Mode Sweap

]
=

W

Count 5/5

MultiView *

Spectrum

Ref Level S0.00dBm  Offset 41,0048 ® RBW 100Hz
15 ® VBW 300Hz Mode Sweep

= At 20 dE Swr

Count 5/5

-

iiz“
=

| T L
' . |
ot M : W
— » : a4l
B P s YAt ’ ) G
oy i) || ., Mu‘tﬂ.
A
05 L
[cresTimne Fi000 5 TR S 10000 | | |
CF 851.1 MHZ 21000 pis 10.0 kiHz, an 100.0 kHz
ML 1 X z 3 i 2 Marker Table
M2 1 851.100 5976 MHz 39.42 dBm
13 . 8511254595 MHz -37.63 dBm ™1 ¢ 850785738 MMz -$5.22 dém
M2 1 . X
measuring... WNNNN S PR e 851.125459 5 MHz -51.65 dBm
Moasuring... EENNEE S OS5

Mask EA-25, TX, 16KOF3E, 50W, 851.1MHz

Mask D, TX, 11KOF3E, 50W, 851.1MHz

Nemko Scandinavia AS, Instituttveien 6, Kjeller, Norway

Page 3 (21)



TEST REPORT
FCC Part 90/RSS-119

Nem ko Report no.: 393564-01-R03
FCC ID: Z5W-10520181

Multiview - Spectrum . Multiview = Spectrum .
i Lowol 56,0005 Difsnt 4100 5 = RBW 100 He RefLevel 92,00 d6m  Offeet 41,00 48 ® REW 100 Hz
o arc 2008 SWI 500 ms = VBW 300 He _Modo Sweop Gount 575 art Lk e ST 5o om0 Mode Seen

. 1 PASS MI[1] 30.67 dbm|
: TESTAMASK B2 PASS 851,107 223 40 Mz,

) mﬁ'ﬂr‘Wv'W'l‘T’ﬁ‘f”ﬂ i WM{.
)]

e ey - J"rt |
i
N‘rl‘.q_,-paf*\i Pl 4 20 0o fA ]

T [T s, st mg

[2Marker Table

e

1 E z X m
Mz | 851.0998596 MHz 45.71 dBm
M3 i 851.125 MHz -47.57 dBm

03032021 0
Memsuriva... WIS O CF 6511000064 Mz 75000 pts I, pan 50.0 K1z

Measuring... ERINNEEER B e

Mask B, TX, 0.20TETRA, 25W, 851.1MHz (20kHz)

Mask E, TX, 6KOOF3E, 50W, 851.1MHz

21000 pis 0.0 017 Span 1D0.0KHZ

MultiView - Spectrum . Multiview © Spectrum .
Ref Level 50.00dBm  Offset 41.00 d& & RBW 100 Hz Ref Level 50.00 dBm Offset 41.00 4B & RBW 100 Hz
& ALt 208 SWT 15 ® VBW 300 Hz _Mode Sweep Count 5/5 - At 20 dB SWT 15 ® VBW 300Hz  Mode Sweep Count 5/5
o
40 dim— A 1 4 . e TESTAMASK Y2 2l
e - M1[1]
. . .
B A " L i iy
! i [ [
| 1 10 o8 1 1L -l
o ! } . ! I
} ‘I » | i
res | b
p A Lt
| | - i i
o , / \
TP AT MMWW;MW Al
50 cum Wﬂ 1 ! g W whﬁw
i b | |- .WM",. t W
m ul'lhmk "W% 'MM‘!
AN i |
Span 100.0 kHz

CF B51.1 MHz 21000 pis. 10.0 kriz,
2 Marker Table

1 E z 5 m
3] | 851.0983595 MHz 31.85 dBm

3 . 851.125 MHz -34.18 dBm Mt ¢ 850785738 MMz -46.80 dém
M2 1 o |z g m
veasuring... BINNEN s OGRTE e 1 851.125 MHz -48.11 dBm

Wossuring... NN "R

Mask Y, TX, 0.35TETRA, 25W, 851.1MHz
Mask Y, TX, 25kHzTEDS, 10W, 851.1MHz

MultiView = Spectrum - Multiview © Spectrum .
RefLevel 6000 dBr  Offset 41.00 45 = RBW 100 HzZ RefLevel 6000 dBm  Offset 41.00 dB ® RBW 100 Hz
At 30 swi 15 o vaW 300tz Moda Sueer Count /5 Att 2540 SWT 15 e VBW 300Hz Mode Sweep Count 5/5

ST\MASK D pafss 860.0

vy : . :
MM"PW«' e - mﬂllw iy

..... - i

N T Wi,
[';';‘”'_"‘ i SN i I ) PP ) L e
[cr 8600 Mz Z1000 pis 0.0z, Span 100.0 Wiz . H il

CF 860.0 MHZ 21000 pis. 10.0 iz, Span 1000 Kz
2 Marker Table

L L X z .69 dBm
M2 1 859.999 5833 MHz 40.07 dBm
3 . 860.0176761 MHz -38.98 dBm Mt L es3.as20214 MH: 4113 4B
M2 1 5 z g m
veasuring... NINNEN s CURTE Mz :__860.0190214 MHz -32.05 dBm

vonsuring... EENEE . D50

Mask D, TX, 7K60FXW, 50W, 860.0MHz
Mask EA-25, TX, 7TK60FXW, 50W, 860.0MHz

Nemko Scandinavia AS, Instituttveien 6, Kjeller, Norway Page 4 (21)



Nemko

TEST REPORT
FCC Part 90/RSS-119
Report no.: 393564-01-R03
FCC ID: Z5W-10520181

Count 5/5

Multiview - Spectrum

RefLevel £3.00 dBm  Offset 41.00 d& ® RBW 100 Hz
| 5 & VBW 300 Hz _Mode Sveap

Atk 238 SWT

M) B
59,992 02140 ML,

MultiView = Spectrum
Ref Level 60.00dBm  Offset 41,0048 ® RBW 100Hz

= At 20 dE Swr 15 ® VBW 300Hz Mode Sweep

Lirmit Chetk
Line TESTAMASK EAL

Count 5/5

M2[1 16.19 dBm
860,000 235 70 Mhz,

M1[1] 36.78 dBm
A59.988035 70 Mz,

. |
f

| |
I A ETAS £t .!l W !h
J i, L U
_ e S A M A e i
i A by e "
|CF 860.0 MHz 21000 prs 10.0 kHz, Span 100.0 kHz o o
- CF 860.0 Mz 21000 pis. T0.0 ki iz, Span 1000 KHiz |
M1 1 E z o m 2 Marker Table
M2 1 860.002 259 5 MHz 40.89 dBm
3 . 860.0190214 MHz -41.80 dBm Mt o g52.0880357 MMz 3678 dém
veasuring... MINNEN s OGS e . 860.0195024 MHz -43.39 dBm
wasnuring.. WHEIE 5. S
Mask B, TX, 16KOFXW, 50W, 860.0MHz (20kHz) -
Mask EA_25, TX, 16KOFXW, 50W, 860.0MHz
MultiView = Spectrum . Multiview © Spectrum .
ReflLevel £0.00 dEm  Offset 41.00d8 & RBW 100 Hz RefLevel £0.00dBm  Offset 41.00 dE & RBW 100 Hz
At 25 0B SWT 15 & VBW 300 Hz _Made Sweop Count 5/5 2548 SWT 500 ms & VBW 300 Hz  Mode Sweep Count 5/5
Limit Chefi PASS wL[1 30.12 dbim
g TESTASK £ Pass 859.554.499.00 Mtz
T M2[1] 45.89 dBm)|
a0 | ARO.O00 781 40 Mbiz,
. {I L
- w0 o - ‘ \ l|
- | I
B TS
| “ I
i\ . TN
: S "y s r.’l.vd ’ h‘.m |
v
i o) e ",
- me M“‘MWW - i vJ’I#' Ar.ﬂ.wJA‘.
PR e | et —
i L bt D T A B LR TR
[cr ssu oz Fi000 5 TR S 10000
CF 860.0 MHz 21000 pis 0 kHz/ Span 50.0 kHz |
X z \51 dBm 7 Warker Table
[ZH 1 860.000 283 3 MHz 45.87 dBm
3 . 860.0176761 MHz -42.91 dBm g B52.894499 itz 3012 dBm
veasuring... NINNN s CUREE s f © 860.005 MHz -26.54 dBm

Mask D, TX, 11KOF3E, 50W, 860.0MHz

Mask E, TX, 6KOOF3E, 50W, 860.0MHz

Maasuring...

[CXEETT
M

MultiView =
RafLevel 45.00 d6m  Offsat 4100 d = RBW 100 Hz

Spectrum

- Art 2088 SWT 13 ® VBW 300 Hz Mode Sweep Count 5/5
Limit Chefh w211
40 garh e LS 6
| B
s ; e
Al
\ \
| 1
1 i
i i
ol -
O s i
£ W
; T Tes dom
Mz 1 B860.005 65 MHz 25.54 dBm
M3 L 860.011 759 5 MHz -11.44 d6m
Measuring... EREENEENR o R

Mask B, TX, 0.20TETRA, 25W, 860.0MHz

Multiview * Spectrum
RefLevel 5000 d5m  Offset 41.00 dB & RBW 100 He
At 2548 SWT 15 @ VBW 300 Hz Mode Sweap

Count 5/5

Lirmit Che}

L =3
Line TESTAMASK ¥ palss

M3[1 5279 dbm|
860,027 29990 Mz,

34.95 dBm|

M1[1]
A59.876761 00 Mz,

L

‘-‘I'»""'“‘W

ot

ORIz,

CF 860.0 MHZ

21000 pis. T

Span 1000 Kz

2 Marker Table

M1 1 859.976 761 MHz -34.95 dBm
M2 1 859.994 969 MHz 34,59 dBm
M3 1 B860.027 2999 MHz -32.79 dBm

Mask Y, TX, 0.35TETRA, 25W, 860.0MHz

Maasuring...

m R

Nemko Scandinavia AS, Instituttveien 6, Kjeller, Norway

Page 5 (21)




Nemko

TEST REPORT
FCC Part 90/RSS-119
Report no.: 393564-01-R03
FCC ID: Z5W-10520181

Count 5/5

Multiview - Spectrum

Raf Lovel 60.00dBm  Offset 41.00 d8 = RBW 100 Hz
15 = VBW 300 H2 _ Mode Sweap

= At 208 SWT

= g
AN e

[cF G600 Mz

T

Span 1D0.0KHZ

0.0 017

z
006 B5 MHz

. . m
860, 31.29 dBm
860.028 040 5 MHz

1
M3 i -45.01 dBm

Meosuring...  ENNEENINR

Mask EA-25, TX, 0.35TETRA, 25W, 860.0MHz

T
< Mg

MultiView = Spectrum

RefLevel 60.0048m  Offset 41.00 4B ® RBW 100 Hz

Att oo ds SWT

Lirmit Chetk
5 guli® TESTAMASK Y2

1 s & VBW 300 Hz Mode Sweep

Count 5/5

M3[1 57.91 dbm|
860 e

M1[1] 35.68 dbm|
A53.983032 40 Mbe,

e

P

e

L

ol

RO

O "k
el

CF 860.0 Mz

21000 pis.

Span 100.0 KHiz

2 Marker Toble

M1 1 859.9830324 MHz -35.68 dBm
M2 1 860.006 673 8 MHz 28.43 dBm
M3 1 860.0184333 MHz -37.91 dBm

Mask Y, TX, 25KHzTEDS, 10W, 860.0MHz

Wossuring... NEEE 5 I

MultiView = Spectrum . Multiview © Spectrum .
Raf Level £0.00 dBm  Offset 41.00 d& ® RBW 100 Hz Ref Level 42.00 dBm  Offset 4100 4B & REW 100 Hz
& ALt 208 SWT 15 ® VBW 300 Hz _Mode Sweep Count 5/5 - At 20 dB SWT 255 @ VBW 300Hz  Mode Sweep Count 5/5
Limit Chefk PASS M1[1] 56.75 dBm|
40 derblae TEST M pais
M2[1] 2
50 . 95966126 Mz
®
.
!
20 tm J. \
| -30
] I f
F ' -
5 “wn Lol {201 VI ‘.ﬂ u
PR T "
bl oot
[cr seu.o Wz Fi000 5 TR Span 10000z o
CF 860.0 MHz 21000 pts. 25.0 kHz, Span 250.0 kHz
1 E 1z =29, b 2 Marker Table
[ZH 1 859.998 2452 MHz 25.20 dBm
3 . 860.0195023 MHz -32.07 dBm i 859.907208 Wiz -56.75 dim
M2 1 G 3 3 m
veasuring... MMSNNNM s OSSR e . 860.096065 MHz -55.43 dBm

Mask EA-25, TX, 25KHzTEDS, 10W, 860.0MHz

Moasuing... EENNNNNE o O

Mask EA-50, TX, 50KHzTEDS, 10W, 860.0MHz

2021
Freat]

MultiView =
RafLevel 60.00dBm  Offset 41.00 35 = RBW 100 H

Spectrum

Multiview * Spectrum

Ref Level 42.00dBm  Offsct 41.00 48 ® RBW 100 Hz

Count 5/5

Att 2902 SWI 1255 VBW 300HZ  Mode Swesp Count 575 Py code swr 255 @ VBW J00Hz  Mode Swesp
Limit Chefic RS maf1]
40 derblae TEST M . vk .
M1[1]
50
=
. el R P
AR RN A RNIIARN
! \
| |
I i |
/ N ‘h
| | l‘“
] 1
v MM M?"‘VM-- m
e W
[cr ssu oz Fi000 5 VATTIR SpEn 750N
21000 pts. 25.0 kHz,
L L X z .39 dBm
M2 1 859.986 1577 MHz 24.96 dBm
3 . 860.0411161 MHz -32.83 dBm Mt L 8ES.S19601 Wi -45.04 dbm
M2 1 i Iz g m
e Mz f 860.095 78 MHz -55.35 dBm

Mask B, TX, 50KHzTEDS, 10W, 860.0MHz (50kHz)

99 TS a0 0 M

Span 7500 Kz

Wossuring... NEEE 5 O

Mask EA-100, TX, 100KHzTEDS, 10W, 860.0MHz

Nemko Scandinavia AS, Instituttveien 6, Kjeller, Norway

Page 6 (21)




Nemko

TEST REPORT
FCC Part 90/RSS-119
Report no.: 393564-01-R03
FCC ID: Z5W-10520181

Multiview - Spectrum

Count 5/5

RefLevel £3.00 dBm  Offset 41.00 d& ® RBW 100 Hz
Atk

238 SWT 2.5 5 @ VBW 300 Hz_ Mode Sweap

MultiView *

Ref Level 42.00dBm  Offset 41.00 d

= At

Spectrum

20 dE Swr

RBW 100 Hz
355 @ VBW 300Hz Mode Sweep

Count 5/5

o N 43.31 de Limit Chefk PASS M3[1] 39.66 dBm|
\hASE B 100K 8 40 derh e TES M o 1727756 M
0N Mif1] =
o 50
= 20 dim-
- | m * |l LIIALIN N ‘|"|w‘
LA T i T t .
. i I - !
20 L
- i , i h
\ -0 [
¥ III l .
[ T i i >
1o u - . |
0
ik
ki — uaneecsi B | | |
CF Eﬁﬂ‘DMHZI § 21000 pis 35.0 kHz, § gg'ah.'xsu.u EHZ
M1 E z 2 m 2 Marker Table
M2 1 859.994 458 MHz 20.91 dBm
3 . 860.059318 MHz -38.85 dBm Mt 852906 242 Mz -38.37 dém
M2 G 3 . m
L B e 860.172 775 MHz -39.66 dBm

Mask B, TX, 100KHzTEDS, 10W, 860.0MHz

Measuring... ERINNEEER

Mask EA-150, TX, 150KHzTEDS, 10W, 860.0MHz

. osaiznn

FrteE]

MultiView =

RefLevel 45.00 dBm  Offset 41.00 d& = RBW 100 Hz
55 @ VBW 300 Hz _ Mode Sweap

Spectrum

Atk 178 SWI 3T Count 5/5

5 m
19.52 dBm
-43.41 dBm

. z
60.025 17 MHz

1 B8
M3 i B860.108 443 MHz

Newswrina... WEMIE o V2R

[reiery

Mask B, TX, 150KHzTEDS, 10W, 860.0MHz

Multiview *

Spectrum

RefLevel 50.0043m  Offset 41.00 4B & RBW 100 Hz
1 s & VBW 300 Hz Mode Sweep

Att

oo ds SWT

Count 5/5

e chif e M) 1552 e
s it TES A D s 86.774375.60 wike
M2[1] 40.13 dBim|
» | b
AT
10 Il I
I I\ \
o
. a |
. !
» b
- o el e T
b e AN Voo
Kl bl L R
CF 8685 MHz 21000 pts. 10.0 kHz, Span 100.0 kHz
5 Tarker Tobie

868.7743786 MHz
868.801 007 1 MHz
868.8198881 MHz

-45.52 dBm
40.13 dBm
-40.71 dBm

Mask D, TX, 7TK60FXW, 50W, 868.8MHz

Measuring... ERINNEENR

BT

MultiView =
RafLevel €0.00 d6m  Offsat 4100 d = RBW 100 Hz
13 ® VBW 300 Hz  Mode Swesp

Spectrum

= A 20 SWT Count 5/5

M) 17,64 dian
B 1797 GOMU

.WM
L, M\W g e

i oty
[ATTRAE T LRI S IO

g m
40.27 dBm
-41.81 dBm

1 5 z
IH | 86B.799 5357 MHz

M3 i 868.8224119 MHz

Meosuring...  ENNEENINE

Mask EA-25, TX, 7TK60FXW, 50W, 868.8MHz

T
< Mg

Multiview *

Spectrum

Ref Level 60.00dBm  Offsct 41.00 48 ® RBW 100 Hz

- ALt 20 4B SWIT 15 ® VBW J00HZ  Mode Swesp Count 5/5
e _— -
I — o
MI1[1
.
. | [\
. H .I‘
“ 1 ‘
.
. LA
" ‘ -
e o iy
1 |
” wr W
" e’ Mg |
BT e v Moyl
[T i
CF 8685 MHz 21000 pts. 10.0 kHz, Span 100.0 Wz
T —

B68.761 7976 MHz -50.75 dBm
B68.798 259 5 MHz 40,99 dBm
B868.8224119 MHz -42.70 dBm

Mask B, TX, 16KOF3E, 50W, 868.8MHz

Measuring... EEINNEEER

. siaienn

Nemko Scandinavia AS, Instituttveien 6, Kjeller, Norway

Page 7 (21)




TEST REPORT
FCC Part 90/RSS-119

Nem ko Report no.: 393564-01-R03
FCC ID: Z5W-10520181

Multiview - Spectrum . Multiview = Spectrum .

RefLevel £3.00 dBm  Offset 41.00 d& ® RBW 100 Hz Rel Level 60.00 dBm  Offwet 41.00 48 & REW 100 Hz
Atk 23 B SWI 500 ms & VBW 300 Hz _Mode Sweap Count 5/5 = At 20 dE Swr 15 ® VBW 300Hz Mode Sweep Count 5/5

0.9 dir Limit Chefi PASS w2[1) 10.99 dBm)
w0 o o g2 TESTMASK EAY pass satstl‘tlt::a;uo'sn e
Mi[1] 50.75 dBm)|
o a0 BEA.761 797 60 Mz,
. al N
| »
- | 1IN
H 20 I
LT . |
. ; 1 |
b | | Hl}uHu u“ \,H ‘ i I ' [ i
e L , il
, |} L H [ ‘ 10 : I i
. Esrysr et .
e b, A )
M i = i
10 clm . e (LW T o
Ly AN"WWW AR | e’ AP
! [N e !
) T e el N
[cressE v Fi000 5 EXIT) ezl B Akt ORI
A CF 668,6Mz 31000 pts 0.0 Span 100.0 KTz
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3 . 868.8107904 MHz -37.46 dBm Mt i ges.7eLTerE iz -50.75 dim
M2 1 . |z g m
e e . 8688223119 MHz -42.70 dBm

Measuring... EEINNEEER o e

Mask B, TX, 16KOF3E, 50W, 868.8MHz -
Mask EA-25, TX, 16KOF3E, 50W, 868.8MHz

MultiView = Spectrum . Multiview © Spectrum .
ReflLevel £0.00 dEm  Offset 41.00d8 & RBW 100 Hz Ref Level 60.00 dBm  Offset 41.00 4B & RBW 100 Hz
it 2585w 15 ® VBW 300 Hz_Mode Smecp Goune 575 - ae 2048 SWI_ 500m: @ VBW 300Hz _Mode Swesp Count 5/5
Limit Chefi PASS mz2[1] 16.00 dBim|
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] WL | s dee n Wi | el dem
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o . 5 z 125 dBm 7 Warker Table
M2 1 868.801 297 6 MHz 41.64 dBm
3 : 868.819 95 MHz -43.19 dBm Mt  ges.aiSials bz 45.81dB
M2 1 g |z g m
vessuring... MMM S CUSSE e . 8688224119 MHz -44.11 dBm
Nossuring... SHENEN 5
Mask D, TX, 11KOF3E, 50W, 868.8MHz
Mask E, TX, 6KOOF3E, 50W, 868.8MHz
MultiView = Spectrum - Multiview © Spectrum .
RefLevel 5000 dBm  Offset 41.00 48 ® RBW 100 HzZ RefLevel 6000 dBm  Offset 41.00 dB ® RBW 100 Hz
At 198 SWI 15 & VBW 300 Hz _Made Swesp ATE 2948 SWT 15 ® VBW 300 HZ Mode Sweep Count 5/5

L MASK B2 palss Ml B v ;::::j‘rlr*r‘\"“mu | v Ma[1] | -37.98 dbm
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2 Warker Table
lcr gea.s00z4452 Witz 31000 ps 0.0k a0 100.0 Kz © 8687741071 MHz

868.795 231 MH; “31.da dom
M2 1 o z - m
veasuring... NINNEN o UURTE Mz . B68.8237595 MHz -37.98 dBm

__

=

Measuring... ERINNEEER o

Mask B, TX, 0.20TETRA, 25W, 868.8MHz s
Mask Y, TX, 0.35TETRA, 25W, 868.8MHz
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Nemko

TEST REPORT

FCC Part 90/RSS-119
Report no.: 393564-01-R03
FCC ID: Z5W-10520181

Multiview - Spectrum

Raf Lovel 60.00dBm  Offset 41.00 d8 = RBW 100 Hz

. MultiView *

L 5
Line TESTAMASK ¥ palss

Spectrum

RefLevel 60.0048m  Offset 41.00 4B ® RBW 100 Hz
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Count 5/5

M3[1] 14.18 dBm
868,827 1670 Mz,

Mi[1] 13.19 dBim
868774331 00 Mz,

AP

PR o
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Measuring...  EENEEENEN = e M3

868.774331 MHz
B868.810 469 MHz
868.824 7167 MHz -44.18 dBm

-43.19 dBm
27.23 dBm

Measuring... ERINNEEER o Ceania

Mask Y, TX, 25KHzTEDS, 10W, 868.8MHz

MultiView *  Spectrum
Raf Lovel 60.00dBm  Offset 41.00 d8 = RBW 100 Hz

. Multiview *

Spectrum

Rel Level 60.00dBm  Offset 41.00 48 & RBW 100Hz

Mask EA-25, TX, 25KHzTEDS, 10W, 868.8MHz
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M2 . |z g m
veasuring... MNSNNN s CUESE e 868.831 340 5 MHz -45.62 dBm

Wossuring... NEEE 5 O

Mask EA-50, TX, 50KHzTEDS, 10W, 868.8MHz

MultiView *  Spectrum
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Art 1708 SWI 3755 e VBW 300H: Moda Swesp
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- Multiview *

Count 5/5 - At
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Spectrum
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Count 5/5
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Mif1] 15.57 dBm
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21000 pis.

Span 7500101
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Meosuring...  ENNEENINR

T
< Miniais

868,746 033 MHz -45,
868,761 899 MHz 20,84 dBm
868.849 638 MHz -46.65 dBm

Measuring... ERINNEEER O MR

Mask EA-100, TX, 100KHzTEDS, 10W, 868.8MHz

Freee)
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TEST REPORT

FCC Part 90/RSS-119
Report no.: 393564-01-R03
FCC ID: Z5W-10520181

Multiview *  Spectrum .
RenfLovel 43.00 dBm  Offsek 41.00 d5 = RBW 100 He
it 17 B SWI 255 e VBW 300z Mode Sweap Count 5/5

Lirnit Chefhe 55 mz[1]

mi[1] m
= TS TSO00 T M

1 X z -55, m
Mz 1 868.787 625 MHz 21.89 dBm
M3 i B68.925 MHz ~62.55 dBm

e
Meoswring.. UMM oo ORI

Mask B, TX, 100KHzTEDS, 10W, 868.8MHz

MultiView = Spectrum .

Ref Level 42.00dBm  Offset 41,0048 ® RBW 100Hz
= At 20 dE Swr 355 @ VBW 300Hz Mode Sweep Count 5/5

B 816720090 Mz

70 dam- | I
CF B68.5 Mz 21000 pis. 5.0 Kz, Span 4500 KHiz
2 Marker Toble

M1 1 868.672099 MHz -37.64 dBm

M2 1 868.788475 MHz 19.49 dBm

M3 1 868.905905 MHz -45.39 dBm

Measuring... ERINNEEER o MR

Mask EA-150, TX, 150KHzTEDS, 10W, 868.8MHz

MultiView *  Spectrum .
RefLevel 45.00 dBm  Offset 41.00 d& = RBW 100 Hz
Atk 178 SWT 3755 & VBW 300Hz Mode Svesp Count 5/5
Lisnit Chefhe PAfsS Ma[1] 79.15 dbm
o cuhice LESTh L sl ) .
mi[1] 51 dben
= BETEZTA0ZO M

1 X z 3 m
2 1 B68.861 58 MHz 19,91 dBm
M3 i B68.965 384 MHZ -39.15 dBm

CITEETTY
Meosuring...  ENNEENINR o Meais

Mask B, TX, 150KHzTEDS, 10W, 868.8MHz
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Nemko

1.2 Conducted emissions at Antenna terminals

FCC 15 Para. No.: 2.1053, 2.1057, 90.210

RSS-119: 5.8

Measurement Data:

TEST REPORT

FCC Part 90/RSS-119
Report no.: 393564-01-R03
FCC ID: Z5W-10520181

Detector Mode

Peak

Resolution Bandwidth

carrier (Intermodulation)

100kHz below 1GHz, 1MHz above 1GHz and 100Hz for Multi

Video Bandwidth

300Hz, 300KHz and 3MHz

Trace mode

Max Hold

Span (intermodulation)

1MHz

Modulation Channel Output Conducted emission Measured Limit
type frequency power frequency range Value dBm
MHz w (dBm)
7TKB60FXW 851.1 50 150KHz — 10GHz <-13 -13
16KOF3E 851.1 50 150KHz — 10GHz <-13 -13
0.35TETRA 851.1 25 150KHz — 10GHz <-13 -13
25kHzTEDS 851.1 10 150KHz — 10GHz <-13 -13
TK60FXW 860.0 50 150KHz — 10GHz <-13 -13
16KOF3E 860.0 50 150KHz — 10GHz <-13 -13
0.35TETRA 860.0 25 150KHz — 10GHz <-13 -13
25kHzZTEDS 860.0 10 150KHz — 10GHz <-13 -13
150kHzTEDS 860.0 10 150KHz — 10GHz <-13 -13
TKBOFXW 868.8 50 150KHz — 10GHz <-13 -13
16KOF3E 868.8 50 150KHz — 10GHz <-13 -13
0.35TETRA 868.8 25 150KHz — 10GHz <-13 -13
25kHzZTEDS 868.8 10 150KHz — 10GHz <-13 -13
150kHzTEDS 868.8 10 150KHz — 10GHz <-13 -13
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Nemko

TEST REPORT
FCC Part 90/RSS-119

Report no.: 393564-01-R03

FCC ID: Z5W-10520181

Modulation Center Output Intermodulation Measured Limit
type frequency power frequencies Value dBm
MHz w (MHz) (dBm)
7TKB60FXW 851.2 2x15 851.1 &851.3 <-13 -13
16KOF3E 851.2 2x15 851.1 & 851.3 <-13 -13
0.35TETRA 851.2 2x10 851.1 &851.3 <-13 -13
25kHzTEDS 851.2 2x3.7 851.1 & 851.3 <-13 -13
TKBOFXW 860.1 2x15 860.0 & 860.2 <-13 -13
16KOF3E 860.1 2x15 860.0 & 860.2 <-13 -13
0.35TETRA 860.1 2x10 860.0 & 860.2 <-13 -13
25kHzTEDS 860.1 2x3.7 860.0 & 860.2 <-13 -13
150kHzTEDS 860.0 2x3.7 860 & 861 <-13 -13
TKBOFXW 868.8 2x15 868.7 & 868.9 <-13 -13
16KOF3E 868.8 2x15 868.7 & 868.9 <-13 -13
0.35TETRA 868.8 2x10 868.7 & 868.9 <-13 -13
25kHzTEDS 868.8 2x3.7 868.7 & 868.9 <-13 -13
150kHzTEDS 868.8 2x3.7 867 & 868 <-13 -13

Requirements:

The conducted Spurious emissions shall be below -13 dBm.
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Nemko

TEST REPORT

FCC Part 90/RSS-119
Report no.: 393564-01-R03
FCC ID: Z5W-10520181

MARKER 1
69.04991987 MHz

Ref 50 dBm *Att 10 dB

+REW 100 kHz
A VBW 300 kHz
SWT 100 ms

Date: 1.MAR.2021 10:02:12

50w, 851.1MHz

g A ksl g i I% PP Mg ol
J el e o iy

-s0

Center 500.075 Mz 99.985 MHz/ Span 0.99985 Ghz

Conducted spurious emissions 0.150 — 1000MHz, 7K60FXW,

MARKER 1 *RBW 1 MHz . T
3.177884615 GHz *VBW 3 MHz -27.55 daB
Ref 30 dBm “Att 10 dB SWT 55 ms :
30 offfet 41]dm
-2
20
1
v
L o - " P A
(IS arve s i ¢
=
[--eo
70
Start 1 GHz 200 MHZ/ Stop 10 GHz
bate 1.MAR.2021 09:53:38

Conducted spurious emissions 1 — 10GHz, 7TK60FXW,50W,
851.1MHz

*Att 10 dB

+REW 100 kHz
A VBW 300 kHz
SWT 100 ms

50W, 851.1MHz

v
[N P P Ak bedd 1T s Y i e
i) UHHEEITN S e frelelygt
s0
Center 500.075 MHz 99.985 Miz/ Span 0.99985 GHz
Date: 1.MAR.2021 09:59:50

Conducted spurious emissions 0.150 — 1000MHz, 16K0F3E,

MARKER 1 “RBW 1 MHz Y T

5.067307692 GHz AVBW 3 MHz -28. 1B

Ref 30 dBm *Att 10 dB SWT 55 ms 5.0€ E
S0 offfet 41lam
F-
20
v

L -0 I? findeed | [ " " L gk Lo
He st S b Pl
s
F-s0

70
start 1 GHz 900 MHz/ Stop 10 GHz

bate 1.MAR.2021 09:55:09

Conducted spurious emissions 1 — 10GHz, 16K0F3E,50W,
851.1MHz
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TEST REPORT
FCC Part 90/RSS-119

N em ko Report no.: 393564-01-R03
FCC ID: Z5W-10520181

“RBW 100 kHz MARKER 1 “RBW 1 MHz S T
AVBW 3 MHz 3.567307692 GHz AVBW 3 MHz -27. 1B
*att 10 dB SWT 100 ms Ref 20 dBm *Att 10 dB SWT 55 ms € |

o fryet a1 |ae 20 Offget 41 [dB
| = | =
o= -
o
o
L.
v
L .o gl | A i s
gt T R i
oo
Al L sl il Al gl b o R R A AR 04 piht e [~
Lo
. oo
stare 1 omz 500 w2/ Step 10 o=
Conducted spurious emissions 0.150 — 1000MHz, © unm 2091 0915650

0.35TETRA, 25W, 851.1MHz Conducted spurious emissions 1 — 10GHz, 0.35TETRA,25W,

851.1MHz

Fren— ARKER 1 <RBW 1 MHz ‘ :
389.5146635 MHz * VBW 300 kHz - 3.567307692 GHz *VBW 3 MHz = . 1B
Ref 50 dBm *Att 10 dB SWT 100 ms 4 Ref 40 dBm *Att 10 dB SWT 55 ms € E
o fryet a1 |ae 40 Offget 41 [dB
| [ ] =
=
3 onocel
L.
o
I-20
.M’Lnﬂ""i{ » AR e o Ay g i SN
L.,“.. e FRTRT IR R W PP PRI TN I gas el &t dld -
Lo
0 F-s0
stare 1 oz 500 trz/ Step 10 o=
Conducted spurious emissions 0.150 — 1000MHz, | vam. 2021 1sieasa0

25kHZTEDS, 10W, 860.0MHz Conducted spurious emissions 1 — 10GHz, 25kHzTEDS,10W,

860.0MHz
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Nemko

TEST REPORT

FCC Part 90/RSS-119
Report no.: 393564-01-R03
FCC ID: Z5W-10520181

Fre—— " : ARKER 1 D —
862.2001603 MHz * VBW 300 kHz 3.59615384€6 GHz *VBW 3 MHz —-28.22 dB
et 50 amm chee 10 an ST 100 me o oorenee e et 40 amm Care 10 an Swr 55 me Sroneac cn
so Offfet 41 |dB “ l ) 40 Offget 41 |dB
| 345 07ds e | - | | | A
ez
== =
[ -1 4B
N 1o F-zo
LI-W‘- T WY1 I O S, N L prrcted i Lk et i
-
50 50
Stare 1 o= 300 w2/ Step 10 o=
Conducted spurious emissions 0.150 — 1000MHz,  unm 2091 13120190
150kHzTEDS, 10W, 860.0MHz . L
' ' Conducted spurious emissions 1 — 10GHz, 150kHzTEDS,10W,
860.0MHz
MARKER 1 *RBW 100 kHz X T1 ] MultiView Spectrum
339.8426282 MHz VBW 300 kHz -26 4 00 dBm  Offset 41.00 dE & REW 1 iz .
L n 30 dBm-
e -
=== |
’t JR ) [PRORSY P ey Tl S TN T e o e T S
jmi‘ ptionlustpeilonagtagei B m A s MWK Jods L0 Ghz 1001 pt 900.0 MHz, 10.0 GHz
Maasuring... EENNNEENN T
= Conducted spurious emissions 1 — 10GHz, 7TK60FXW,50W,
868.8MHz
Conducted spurious emissions 0.150 — 1000MHz, 7K60FXW,
50W, 868.8MHz
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Nemko

TEST REPORT

FCC Part 90/RSS-119
Report no.: 393564-01-R03
FCC ID: Z5W-10520181

MARKER 1
293.3752404 MHz

“RBW 100 kHz Mark 1]
VBW 300 kHz

SWT 100 ms 293.375240385 MHz

MultiView

spectrun ]

RefLevel 40.0048m  Offset 41.00 dB ® RBW 1 MHz

Conducted spurious emissions 0.150 — 1000MHz, 16KOF3E,
50W, 868.8MHz

| L]
2 =] »
==
.
I e 0
= ] . T Y P
IR 1 BT T B [V P Lot i T SIRSYEES SO
_ - Bm 0
fL fall it ,AH.“;T bl s A bR e ek Al A g U et k] — o ST S
o
- Conducted spurious emissions 1 — 10GHz, 16K0F3E,50W,
868.8MHz
16.wAR.2021 08120109

“RBW 100 kHz Marke:
VEW 300 kHz y
SWT 100 ms 293.375240385 MH

MultiView

Spectrum =

RefLevel 4000 d8m  Offset 4100 B ® RBW 1 MHz

Conducted spurious emissions 0.150 — 1000MHz,
0.35TETRA, 25W, 868.8MHz

Ref 50 dBm * ATt 15 dB ALt o dE  SWT 36 ms @ YBW 3MHZ  Mode AULO Sweep
| =
»
=
- -
.
Iy ® P T (Y E T
Sbmgtisrgeipecr A el o e ‘\,m-u.,.,‘,.uw—d-v"’“" S T (R SR, LT
_ 1 13 ¢iBm -
et b gt s 5 TR e e o [ A U N T PR Q1 19, 70 NS §
¥ sy o 2 ) o 1.0 GHz 1001 pts 600.0 MHz/ 10.0 GHz
eosuring.. NINDMNE . M6
- Conducted spurious emissions 1 — 10GHz, 0.35TETRA,25W,
868.8MHz
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Nemko

TEST REPORT

FCC Part 90/RSS-119
Report no.: 393564-01-R03
FCC ID: Z5W-10520181

MARKER 1 “RBW 100 kHz Mark T

309.3984776 MHz VBW 300 kHz

Ref 50 dBm *Att 15 dB SWT 100 ms 30

so orffet 41 |am

MultiView

spectrun ]

RefLevel 40.0048m  Offset 41.00 dB ® RBW 1 MHz
Att odi SWT

35 ms @ VBW 3Hz _ Mode Auto Sween

MI[1][ 1595 dBm
2.60490 GHz

Bt

20

RTINS SR Roatety e e S N

a0

Y >,
R A WY YRR SRS

-

&
&

1
i feA Ratirtedfgielin il N R R T AN T AT P

Start 150 kHz 99.985 MHz/ Stop 1 GHz

pate: 18.MAR.2021 09:04:00

Conducted spurious emissions 0.150 — 1000MHz,
25KHzTEDS, 10W, 868.8MHz

0

1.0 Giiz 1001 pts 500.0 Miriz/ 10.0 Grz
reeETTy
Meacuring... EEENEEE S MR

Conducted spurious emissions 1 — 10GHz, 25KHzTEDS,50W,
868.8MHz

MARKER 1
312.603125 MHz

“RBW 100 kHz Marker T
VEW 300 kHz -2

MultiView

Spectrum =

RefLevel 4000 d8m  Offset 4100 B ® RBW 1 MHz

Ref 50 dBm * ATt 15 dB SWT 100 ms 25000 MHz ALt o dE  SWT 36 ms @ VBW 3 MHZ  Mode AUO Sweep
L [ ] 30 o
»
=
- -
.
= - W T WP & ey ) h
T in i I TR W ELS i, sl WOV DUV, i (IR SRPLS SN
1 13 ¢iBm -
g RIS ST N ) | I e
ko - el L 1 i T e i S | T 6 o0 pis 5000 Wz 7 To0aH
h wassuring, . NENNNED % SE02
= Conducted spurious emissions 1 — 10GHz, 150KHzTEDS,50W,
868.8MHz

Conducted spurious emissions 0.150 — 1000MHz,
150KHzTEDS, 10W, 868.8MHz

MultiView
RafLevel 20,00 dBm  Offset 4100 d

REW 11z

Spectrum B

axt 0 = SWT VBW 31z Moda AUt Swasp
ML)

B

-

o

e ~.
.
- 4 " -

-
[cF 2.606 568 Gz 1001 pis 1.0 Mz o 10,0 MHz

measuring...  ERNEENENR it

Conducted spurious emissions 2.6GHz, 7TK60FXW,50W,
868.8MHz, PK

MultiView

Spectram =

Reflevel 3000d8m  Offset 41.00 48 = RBW 1 MHz
20 ms & VBW 3 Mz Mode Auto Swesp

At 043 = SV

30 i "
s
S N,
. SR i e bt bbbl i
ey o v
-0
CF 2.606 568 GHz 1001 pis 1.0 MHz/ pan 10,0 MHZ

maasuring... EEINNEEEN 5 180T

Conducted spurious emissions 2.6GHz, 7K60FXW,50W,
868.8MHz, rms
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Nemko

TEST REPORT

FCC Part 90/RSS-119
Report no.: 393564-01-R03
FCC ID: Z5W-10520181

Multiview - Spectrum

RefLevel 30,00 dBm  Offset 41.00 8 ® RBW 1§ Mz

P 06 e SWT 20 me = VBW 3 b Mads fuio S
=
-
.
- ~
o .
-
|CF 2.606 568 GHz 1001 pts. 1.0MHz/ an 10,0 MHz
S Toem
Measuring...  EENEEENEN vt

Conducted spurious emissions 2.6GHz, 16KOF3E,50W,

868.8MHz, pk

MultiView = Spectrum .

RefLevel 30.0048m  Offsst 410048 = RBW 1Mz

Att 08 = SWI 20ms = VBW 3 Mz Mode Autn Sweep

Mi[1] 1865 dBm

2.6 2
20 .
n
0
10
Wi ~33.000 dn
]
2 —
30 dim A .
-+
p
. A e - . "

e ERR— ittt s
e
CF 2.606568 Gz TG01 pt: 1.0 Mz Span 10,0 MHz

Measuring... ERINNEEER 5 Mimiaon

Conducted spurious emissions 2.6GHz, 16KOF3E,50W,
868.8MHz, rms

Multiview - Spectrum
RefLovel 30,00 dBm  Offset 41.00 48 = RBW 1 Mz
Atk OB SWT 101 ms & VBW 3MHz_Mode Auto Swaen

Conducted spurious emissions 2.6GHz , 25KHzTEDS,50W,

868.8MHz, pk

Y
s \'x
s h n
-
|CF 2.606 568 GHz 1001 pts. 1.0 MHz, an 10,0 MHz
032021
mersuing... WEMNNN 5 SR

MultiView = Spectrum .

RefLevel 30.0048m  Offset 41.00 4B ® RBW 1 MHz

Att 08 SWT_ 101ms ® VBW 3z Mode Aut Swess
Mi[1] 13.50 dBm)|
2.606.268 00 GHz
20 b
0
.
1
1t ~13.000 o I e
) -
20 aun .
/’ N
40 £ E
et ittt s Al R L LA LR Ry S
5
-0
CF 2.606568 GHz 1001 pr 1Mz, Spon 10,0 MHz

Measuring... ERINNEENR U iR

Conducted spurious emissions 2.6GHz , 25KHzTEDS,50W,
868.8MHz, rms

MultiView =
RefLevel 30.00dBm  Offsat 41.00 d5 = REW 1 Mz

Spectrum

At OB m SWT  20ms ® VBW 3 MMz Mode Auto Swasp
B
12t
B
ok
el T
J‘(" "
ra "
b, .
12
|CF 2.606 568 GHz 1001 pts 1.0 MHz, an 10,0 MHz.
Y )

Conducted spurious emissions 2.6GHz, 150KHzTEDS,50W,

868.8MHz, PK

Multiview *

Spectram =

Reflevel 3000d8m  Offset 41.00 48 = RBW 1 MHz
At 043 = SV

20 ms & VBW 3 Mz Mode Auto Swesp

Mi[1] 15.18 dim
2.606 31800 GHz|

W1 -32.000 o

M.,lm

1.0 Mz 7 10,0 Mz
5, 6432031
090843

CF 2.606.568 GHz 1001 pis

waosuring... ENINNNNER

Conducted spurious emissions 2.6GHz, 150KHzTEDS,50W,
868.8MHz, rms
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Multiview = Spectrum .
Ref Lovel 50,00 dBm  Offsak 3100 dB = REW 100 He
At 2948 SWT

105 ® VAW 350 Hz _Mode Swaep

M1
- - cone

10 db

21000 pis 150,01 kHz, Span 1.0 Mz
Trker T able

ML 850.700 5 MHz 30.20 dBm

w2 850,900 395 MHz 32,25 dBm

M3 1.1001 MHz 31.37 dBm

M 851.300 566 MHz 34.77 dBm

M | 851.500556 MHz 22,79 dBm

ME 1 B851.699 5 MHz 32,10 dBm

Conducted spurious emissions from intermodulation
products, 7K60FXW,851.1 & 851.3 MHz, 2x15W

e
< MilaTs

MultiView *

spectrun ]

RefLevel 50.0048m  Offset 31.00 4B ® RBW 100 Hz
Att 25 d8_ SWT 10 s ® VBW 300 Hz  Mode Sweep

MA[1] 22.72 dbn|
a 851.650.766.0. M
M1[1]

1 3000 gl

0.0 iz,

e . 851.699786 MHz

Maasuring...  ENINNNEED N e

freteee

Conducted spurious emissions from intermodulation products,
16KOF3E,851.1 & 851.3 MHz, 2x15W

Multiview = Spectrum .
FofLevel 50,00 B Offsat 31.00 d& ® REW 100 He
105 8 VBW 300z Mado Swacp

= At 25 . SWT

| \ i
.

MultiView = Spectrum .
Ref Level 42.00dBm  Offset 31,0048 ® RBW 100Hz
= At 25 dB_ ST 105 = VBW 300Hz  Mode Sweep

850901 1090 MHz

21000 pis 150,01 kHz, Span 1.0 Mz
Trker T able

ML 850.700 738 MHz 47.94 dBm

Mz 850,899 395 MHz 43,10 dBm

M3 51.099 957 MH; 25.64 dBm

wa 1 196 28 MHz 24,88 dBm

M | 851.499842 MHz -40.36 dBm

ME 1 851.690 5 MHz -54.89 dBm

Conducted spurious emissions from intermodulation
products, 0.35TETRA,851.1 & 851.3 MHz, 2x10W

T

1 13,000 ol

Maasuring...  EEINNNEER o R

1207243

Conducted spurious emissions from intermodulation products,
25kHzTEDS,851.1 & 851.3 MHz, 2x3.7W

MultiView * Spectrum
Ref Lavel 45.00 B Offsat 31,00 38 ® ABW 100 Hz
- nit 3038 swT 105 8 VBW 2001z Mode Swaep

Miiz F Span 1,0 Mz
Marker able :
ML I 859.600881 MHz -30.81 dBm
8

3
vz 1 59.800 976 MHz -31.78 dBm
M3 1 860.000 167 MHz 32.24 dBm
i 7 860.200167 HHz 33.01 dBm
vs | 860.300 548 MHz 21.51 dBm
v 60.6 MHz 32,84 dBm
eody  ONMNNNE e PRREORY

Conducted spurious emissions from intermodulation
products, 7TK60FXW,860.0 & 860.2 MHz, 2x15W

Multiview * Spectrum .
Reflevel 48.00d8m  Offset 41.00 B ® RBW 100 He
At 17 d8_ SWT 105 & VBW 300 Hz Mode Swesp

)
“
P
o 2(1]
o
»
®
o
0
TR
» ] i
0 f
. | il
o W

70 din
CF B60.1 Mz

21000 pts 100.0 Kz, Span 1.0 MHz
2 Marker Toble
M1 1 859.60031 MHz -45.53 dBm
M2 1 859,900 262 MHz -25.22 dBm
M3 1 860.100214 MHz 2,53 dBm
Ma 1 860.20031 MHz 42.42 dBm
M5 1 860.300214 MHz -15.87 dBm
ME 1 B860.503 69 MHz -22.52 dBm
maasuring... EEINNEEER 55 S

Conducted spurious emissions from intermodulation products,
16KO0F3E,860.0 & 860.2 MHz, 2x15W
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Multiview = Spectrum

RofLovel 5500 B Offsat 41,0008 ® RBW 100 Hz
= At 30 & SWT 105 & VBW 300 Hz

10 e

ML I 859.600452 MHz
[} 1 59,794 548 MH

M3 859.999452 MHz
M 1 860.197 071 MHz
M 1 860.401 31 MHZ
ME 1 860.590452 MHz

-47.59 dBm
-36.91 dBm

24.45 dBm

m
-38.36 dBm
-46.30 dBm

Conducted spurious emissions from intermodulation
products, 0.35TETRA,860.0 & 860.2 MHz, 2x10W

e
<o Vi

MultiView = Spectrum .

Ref Level 42.00dBm  Offset 41,0048 ® RBW 100Hz
= At 308 SWT 105 = VBW 300Hz  Mode Sweep

MB[1] 50.75 dBn|
B SOOI

M1[1)

8596

1 13,000 ol

0.0 iz,

1 860.40: -4;
5 I 860.587 5 MHz -50.

Maasuring...  ENINENIED o e

12522

Conducted spurious emissions from intermodulation products,
25kHzTEDS,860.0 & 860.2 MHz, 2x3.7W

Multiview = Spectrum
RofLovel 45.00 B Offsat 41,00 08 ® RBW 100 Hz
= At 30 & SWT 105 & VBW 300 Hz _Made Swaep

100,00 kHz,

Span 1.0 Mz

Conducted spurious emissions from intermodulation
products, 150KHZTEDS,860.0 & 861 MHz, 2x3.7W

I
& s

MultiView = Spectrum .

Ref Level 42.00dBm  Offset 41,0048 ® RBW 100Hz SGL
= At 308 SWT 105 = VBW 300Hz  Mode Sweep
W
30 oo
8685009760 MH:
zc
10
0
10
1 13,000 ol
20
-3
. |
50
CF B68.8 MHZ 21000 pts 100.0 Kz, an 1.0 MHz
2 Marker Toble
M1 868.300024 MHz -26.44 dBm
M2 868.500976 MHz -25.00 dBm
M3 868.700 214 MHz 2,30 dBm
M 0071 MHz 34.40 dBm
M5 869.101 071 MHz -18.57 dBm
M 869.299 405 MHz -31.44 dBm

moady  UNNNNNNR o CTOOERS

1m0

Conducted spurious emissions from intermodulation products,
7K60FXW,868.7 & 868.9 MHz, 2x15W

Multiview *  Spectrum

Ref Level 53,00 2 Offsat 41,00 dB = RBW 100 Hz
At 17 d5 w1 105 & VBW 300 Hi _Mode Swasp

Span 1.0 MEIZ

21000 pts 100.0 kHz,
[z Marker Table
ML 1 868.3 MHz -65.44 dBm
Mz 868,600 2 MHz -25.06 dBm
M3 | 868.300262 MHz 43.08 dBm
wa 1 868.900 262 MHz 43.09 dBm
M 1 869.000262 MHz 13.19 dBm
ME 1 869.200 262 MHz 31.26 dBm

Conducted spurious emissions from intermodulation
products, 16K0OF3E,868.7 & 868.9 MHz, 2x15W

T

Multiview * Spectrum .
Ref Level 42.00dBm  Offsct 41.00 48 ® RBW 100 Hz SGL
= At 30de SwT 105 @ VBW 300Hz  Mode Swesp

M1[1]

® ‘

: ﬂ
10 i
0

W1 -13.000 a8

m2{1)

CF 86,8 MHz 21000 pis. 100.0 kHz, ain 1.0 MHZ
2 Marker Toble

868,300 548 MHz
868.500 5 MHz

868.699 167 MHz

B868.899 5 MHz
869.101452 MHz
869.296 881 MHz

02.03.2021
waccy  NENNEREER & e

Conducted spurious emissions from intermodulation products,
0.35TETRA,868.7 & 868.9 MHz, 2x10W
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Multiview - Spectrum [ - ] Multiview * Spectrum .
RefLevel 45.00 dBm  Offset 41.00 d8 ® RBW 100 Hz 6L Ref Level 42.00 dBm  Offset 41,00 4B @ RBW 100 Hz SGL
- Atk 30 05 SWT 105 ® VBW 300 Hz _Made Swaep - ALt 30dE SWT 105 ® VBW 300Hz Mode Sweep

MB[1]

M1[1]
B

[CF B68.8 MHz 21000 pis
[ Marker Tabie

ML I 868303167 MHz
[} | 868.500214 MHz
M3 | 868.698214 MHz
M 1 R MHz 17. m
M I 869.101119 MHz -43.80 dBm
ME 1 869.292929 MHz -54.96 dBm

ety MMM o PP

Conducted spurious emissions from intermodulation . o i i
products, 25KHzTEDS,868.7 & 868.9 MHz, 2x3.7W Conducted spurious emissions from intermodulation products,
150KHZTEDS,867 & 868 MHz, 2x3.7W

[

M
M5 .
M 869.281 214 MHz

noady  INNNNNE S PR
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